
Prepared by CH2M HILL and Regional FinancialAdvisors

arA

Revised
\[astewater

FaciliW
Plan'

fiT

i Dallasc t v
o gon

of
re

ct H L

March 1996

ti



TECHNICAL MEMOBANDUM TAS K ORDER 11-A ct+*tHilt

PBEPABED FOR

PBEPARED 8Y:

DATE:

Dave Shea/City of Dallas

Todd Whitaker/CVO

lanuary 6, 1997

As part ofTask Order No. 11, CH2M HILL has revised relevant design criteria to reflect
recent changes in the projected population of Dallas and future elimination of Praegitzer
lndustries flow to the Dallas WWTP. The purpose of this technical memorandum is to
present the most recent population inJormation and summarize the revisions to the design
flows and wasteloads.

Summary
Recent population proiections for the Dallas UGB indicate that the City of Dallas is expected
[...]
Other soils series found in the area include the Cove series on the southem fringe, the
Bellpine series on the westem fringe, the Suver series on the eastem fringe, and the Salkum
series on the eastem fringe. Various soil series in lesser amounts are found throughout the
study area.

Surface Waters
Two main streams flow tluough the Dallas UGB. Rickreall Creek drains portions of the
Coast Range and flows through Dallas as it enters the Willamette Valley, eventually meeting
the Willamette River southwest of Salem near the Eola Hills. The Rickreall Creek watershed
presently serves as both the drinking water source and wastewater disposal location for the
City. Duing the summer, flow in Rickreall Creek is controlled by the dam at Aaron Mercer
Reservoir, which is located approximately 8.5 miles west of Dallas near the headwaters of
the creek. The City owns and operates the dam and owns water rights totaling 5.33 cfs from
stseam flow and 10 cfs from reservoir storage, according to the 1989 Dallas Water Supply
Study (CH2M HILL). Durlng high sEeam flow, water is stored behind the dam for
discharge for consumption and to maintain mininum s[eam flows when stream flow is
low.

The north fork of Ash Creek flows through the southem portion of the City. Although the
north fork flows to within approximately 1^500 feet of Rickreall Creek, the two streatrs
never meet. The north fork of Ash Creek flows southeast of Dallas and enters the Willamette
River at Independence. Because of a very slight ridge between the two stream beds, the
wastewater collection system uses lift stations to convey some of the wastewater flow (from
the south side of town) to the wastewater Eeatm.ent facility.

Climate
The Dallas area has a mild and temperate climate with a dry sunmer season and a rainy
winter. Westerly winds generally pi& up moisture from the Pacific Ocean. As a result of the
orographic effect of the Coast Range, precipitation decreases as the winds flow eastward
into the Willamette Valiey. On the east side of the range, the amorurt of rainfall decreases
sharply on the lower slopes and on the valley floors.

P:\DP\FPt l 1 78€.cobt_rJ\rE(E|2.Doc 2-2





Demographics
The City of Dallas has historically seen cydical but steady growth. Substantial groll'th
occurred in the 1950s and 1970s, but growth slowed in the early 1980s. The City's growth
resumed at a moderate pace during the late 1980s and into the early 1990s. Future growth in
Dallas is projected to continue on the basis of a diversified local economy, attsactivmess as a
place to live, and proximity to the Salem metropolitan area, which is also expecting
continued growth. A more detailed discussion of the local economy and job base can be
fonnd in the City of Dallas, Oregon, Comprehznsiae Pbn, December 1987. A more detailed
discussion of historical population and population projectiors is induded in Chapter 3,
Future Conditions-

Land Use

Like ali other Oregon cities, the City of Dallas maintains an Urban Growth Program.
According to the City's Comprehensive Plan, the Dallas prqrram's purpose is to provide for
an orderly and e(ficient transition from rural to urban land use. The program provides a
guide for urban exparsion and sets limits within a reasonable plarming period. Decisions
Jor allocation of scarce public resources are the principal deternrinants for where and when
development takes place.

Table 2- l
Hislorical Climate lhla lor Dallas, Oregon

(1951-1980)

Month Average Max.
Temp.

(R

Average lrin.
Temp.

(D

Averege ircan
Temp.

(D

Mean
Precipitation

0nches)

January 45.6 32.2 38.9
February u.4 42.4 6.30
March 54.8 35.0 44.9 5.65
April 37.2 49.2 2.7A
Mav 68.9 41.5 55.2 1 .99

J une 75.O 46.2 60.6 1.24

July 83.0 44.2 65.6 0.41
Auqust 82.1 48.0 65.1 0.69
September 77.5 46.1 61.8 1 .51

October b5. / 40.9 53.3 3.39
November 52.4 36.2 44.5 7.42
December 46.9 34.0 40.5 8.83
Total 49.10

Source: Naiional Weather Service, Portland

Figrue 2-1 shows the UGB and the areas within the UGB zoned as residential, commercial,

P:\DP\FPi1 1 7843.c0\c&M\TEricH2.ooc 2-5

Historical climatic data for Dallas are shown in Table 2-1. Although summer days can be
corsistently sunny, continuous and prolonged hot weather is rare and nights are generally
cool. Similarly, continuous and prolonged subfreezing weather is rare during the winter.
Snowfall is r.rsually light, averaging oniy a few inches per year. Over 80 percent of the mean
annual precipitation falls between November and April.



and indusEial. The total area encompassed by the UGB is 3,884 acres. According to the
City's Comprehensive Plan, recent growth within the city limits appears to have been
distributed uniforrrly, with perhaps a slight preference for north Dallas. For growth outside
the city limits but within the UGB, there has been a marked preference for the northwest
and southwest sectors.

The majority of vacant and buildabie land both within the city, and outside the city but
inside the UGB, is zoned residential. Vacant and buildable commercial and industrial land
is also available. With the expected continued growth of Dallas, Iand will continue to be
deveioped within the UGB in accordance with zoning requirements. Deailed data on
zoning and development can be found in the City of Dallas, Oregon, Comyehensioe PIan,
December 1987.

Inventory of Existing Facilities and Operations

Wastewater Collection System
The City's existing sanitary wastewater collection system collects wastewater from
residences, businesses, industries, and public facilities and conveys the water to the City's
wastewater treaturent facility. Flow through the collection system is mostly by gravity to the
LaCreole interceptor, which conveys wastewater along the north bank of Rickreall Creek to
the wastewater treafuient plant. Four lift stations pump wastewater from areas that cannot
flow by gravity to the Eeatment facility.

Approximately 1.,800 acres of the UGB are presently sewered if parks and opm space within
d't" 963 219 .liscounted. The total lmgth of mr.uricipal sewer, exduding private service
laterals, is approximately 40 miles and ranges in dia.meter from 6 to 27 inches. During
exEeme wet weather events, flow to the wastewater treatment facility (WWTF) periodically
exceeds the hydraulic capacity of the collection system and the plant. Diluted raw sewage
overflows to Rickreall Creek during these high flow events at up to two points in the
coilection system. Further details on tlre wastewater collection system are induded in
Chapter 5, ln-Eltration/Inflow Evaluation.

Wastewater Treatment Facil ity

Design Criteria

The existing WWTF is located approximately two miles east of the City and is adjacent to
Rickreall Creek. An aerial view of the WWTF is shown in Figure 2-2. The secondary plant
has been in operation since 1969 and has required no major improvements since that time.
The facility features a complete-mix activated sludge secondary treatuient system without
pri:nary sedimentatiory coupled with aerobic digestion of secondary waste sludge.

Design criteria for the existing plant and design factors for unit treatment processes and
equipment are shown in Table 2-2. The plant was originally designed in 1968 to keat high-
strength, low-flow seasonal food processing wastes, but the cannery is no longer in
operation. The original design criteria (i968) included effluent limitadons of 30 mgll- for
BOD and suspended solids. Summer effluent limitations contained in the City's NPDES
permit, which expired in 1989, were 70 mg/L for BOD and suspended solids. The permit

P:\DP\rPfl I 1 7843.co\o&u\TEdcH2.Doc 2-6





Table 2-2
Design Criteria and Design.Iactgrs of Existing WWTF

Flow
Design Average
Design Maximum

2 mgd
6 mgd

Design BOD Load
Canning Season'
Noncanning Season

7,080lb/ d
2,0801b/d

Design Eflluent Requirements
Maximum Monthly Average TSS

Maximum Monthly Average BOD
20mg/L
20ms,/L

Influent Pumps
Number
Type
Speeds
Combined Capacity
Tota.l Head

Preliminary Treaturent
Shredder (comminutor)

Nurrrber
Size

Bar Screen
Number
Spacing

2'inch

1

1-inch

1

Aeration Basins
Number
D"pth
Volume (each)
Hydraulic Capacity (each)
Design Organic Loadingso

2
12 feet

1.0 million gallors
6.0 mgd

0.23 lb BOD / lb MLVSS/day
26 tb BOD,/1,000 st. ft./day

Aeration Equipment
Number of Aerators (each basin)
TyPe

Size

4
2-speed, floating, mechanical

surface t,?e
25 hp

Clarifier
Number
Diameter
Side Water Depth
Surface Overflow Rate"
Solids Loading Rated
Detention Time'
Sludge Removal

1

50 feet
10 feet

707 gd/d/sq.ft.
26lb/d/sq.ft.

2.5 hours
revolving suction arm

P:'oP\BPT11 I 78€-C0\O&rrr\ExnTAa2-2.ooc 2-9

2
2+peed, centrifugal

900 and 1,200 rprr
4,160 gpm

32 leet



T able 2-2
Design Criteria and Design Factors of Existing WWTF

Sludge Recirculation
Number of Pumps

-TyPe
Combined Capacity
Recycle Rate'

2
1 single-speed, 1 variable-speed

-1"380 gpm
0.25 to 1.0

Flow Measurement
Plant Flow
Recyded Sludge Flow
Waste Sludge

propeller meter on clarifier discharge
hand-held propeller meter at spiitter box

timing at constant pump rate
Chlorination

TyP"
Control
Reactor
Volume
Detention Time"

v-notch chlorinator
flow-paced

ctrlorine contact channel
129,767 gal

1.55 hours @ 2.0 mgd
Sludge Dgestion

Number
Type
Volume
Detention Time'

4,000 mg/L soiids to digester
8,000 mgll, solids to digester

Oxygen Supply and Mixing
Minimum Digested Sludge Age'

4,000 mg/L solids to digester
8,000 mgll- solids to digester

1

aerobic flow-through without thickening
480,000 galions

5.2 days
10.4 days

30-hp floating mechanical aerator

15.2 days
30.4 days

Digested Sludge Dewatering and Storage
Method
Number
Area, Each

Total
Supematant Drainage
Operating Range

humus ponds
)

67,000 sq.ft.
3.1 acres

retum to plant influent
dry to 3-foot depth of water

Emergency Storage
Method
Detention Time'

discharge to humus pond No. 1

18 hours

'Original design criteria included a 5,000 lbld industrial BOD; however, carurery is no
longer in existence.
'At 3500Ib BOD /d,/basnand2200 mgll MLSS.
'At average design flow of 2.0 mgd.
o At 2,200 n1/LM,I-SS and 1.0 recirculation ratio.
"At design loading.

P:bP\RPnl 17M3.c0\o&M!lE T\TAS2-2.occ 2-10



has recently been modified to meet water quality criteria and is discussed in Chapters 4 and
6. The current permit is in Appendix A.

An irurovative cost-saving desigrr featue of the existing plant is the use of low-permeability
earthm and shotcrete lined basiru for the aeration basins, drlorine contact channel, aerobic
digester, and humus ponds. Shotcrete was used to line the entire clilorine contact channel as

well as the slopes of the aeration basins and digester. The aeration basins and digester have
native clay bottoms with concrete pads to prevent erosion, and reinforced concrete ring
walls. The humus ponds are constructed entirely of native soil.

Facilig Description

A flow schematic of the existing WWTF is shown in Figure 2-3. Wastewater from the
collection system enters the plant through a 3Ginchdiameter sewer pipe that crosses
undemeath Rickreall Creek and enters the influent pump station wet well. The raw
wastewater is pumped through an 1&inchdiameter pressure pipeline to the headworks.
The raw wastewater, which carries rags and debris that are shredded by the shredder
(comminutor), and the wastewater is conveyed by gravity to the aeration basin splitter box.
At the splitter box, raw wastewater and retum activated sludge combine and the nixture is
discharged to one or both of the complete.mix aeration basins. Under normal operatiory a
manual bar screen is available as a bypass when the shredder is out of service. Also, because
of the loss of the cannery waste load, only one aeration basin is normally in service.
Activated sludge from the aeration basins flows by gravity to the single secondary darifier,
where the sludge settles. The aeration basins have a capacity of 1.0 million gallons each.
Qxygerr is supplied to each basin by four 2$hp, two-speed, floating medranical surface
aerators.

The secondary clarifier is 60 feet in diameter and has a l0-foot water surface depttr- The
activated sludge to be retumed to the aeration basin (retum activated sludge or RAS) is
removed from the bottom of the darifier by six suction pipes mounted on the revolving
darifier withdrawal arms. Sludge flow is by gravity to the retum sludge pump statio+
which is located adjacmt to the secondary clarifier. The sludge recircr:lation pumps lift the
sludge back to the splitter box. Excess, or waste, activated sludge (WAS) is collected in a
hopper at the bottom of the darifier by the revolving rake arur and is ptrmped to the aerobic
digester by a self-priming sludge pump in the Pump Room of the ConEol Building. The
aerobic digester is 90 feet in diameter with a maximum water depth of 12 feet. Oxygen is
supplied to the aerobic digester by a 30-hp, constant€peed, floating mechanical surface
aerator.

Ciarifier effluent flows by gravity through the flow measurement box to the chlorine contact
charurel. Clrlorine is iniected just downstream of the flow measurement box. The chlorine
contact channel is 450 feet long and provides a 1.55-hour contact time at an average design
flow of 2.0 mgd. Wastewater flows ttuough the chlorine contact drannel to the outfall and
into Rickreall Creek. The outlall is comprised of a 24-inch-diameter conoete pipe that
discharges to a sioped concrete flume extending down the stream bank to the water. The
flume contains no diffuser.

A sludge pump in the Pump Room of the Control Building transfers the digested sludge to
one, or both, humus storage ponds, where it is further stabilized and dried. The two humus
ponds are 67,000 square feet each. The supematant from the humus ponds flows by gravity
to the plant influent line upstream oI the inlluent pump station wet well. During normal

P:bP\aP]11 I 7843.cob&M\rEdEH2.Doc 2-11



Supernalant
To Plant
lnfluentEmprg6ncy

Overllow

BaI scre€n

From lnllu€nl
Pump Slalion

Shrodder

Legend

E Controlvalvs or gate

@ Flow meter

@ Contlnuous automatlc samplsr

@ Pump

Aorallon Basln No. 'l

Aoration Basin No. 2

Scum

RAS Pumps

To Flickreall
Creek Outfall

Figure 2-3
FLOW SCHEMATIC OF DALLAS WWTF

)

A€roblc
Dlgestsr

Humus Pond
No. 2

Control Building

Humus Pond
No. 1Heavy

Sludge

RAS

A€ration
Basln
Splitter Box

Chlorlns Contacl Channel
Secondary
Claritisr

€ I
ilt

) )



operation, only one of the humus ponds receives digested sludge, while sludge in the
second humus pond is drying prior to removal and disposal. Current stabilized sludge
(biosolids) disposal occurs once per year. Biosolids are ercavated from the single dried
humus pond in the fall and hauled to a local landfill for incorporation as landfill cover
material.

Existing Wastewater Flows and Characteristics

Plant Flows
Historical WWTF flows from 1988 to 1992 are presented in Table 2-3. Flows include
estimates of flows in excess of 5 mgd, which currently bypass the WWTF. Flows to the plant
follow a conventional wet season/dry season pattem. Dry weather (May through October)
average daily flow (DWADF) has averaged 1.60 mgd over the last 5 years, while wet
weather (November tfuough April) average daily flow (WWADF) has averaged 3.36 mgd.
During the year, flows are typically at a minimum in September and peak in February. A
plot of monthly average flows for the period 1988 to 1992 is shown in Figure 2-4. MontNy
flows from 1992 are also plotted in Figure 24. Because several years have passed since the
original review of existing flows, flow data for the last 3 years (1993-95) were reviewed to'
update the existing flow conditioru. The currmt data indicate that flows to the WWTF are
still at the 1990 levels published in the August 1994 Facility Plan. Specifically, the DWADF
is still 1.60 mgd, which is equal to the value recorded for 1990. The current data show
similar results for the other flow conditions, including dry weather maximum month
average daily flow (DWMMADF), WWADF, and wet weather maximum month average
[...]
treatment. Wetlands would require sigrificantly more land than filtration facfities ald
would be less reliable and operationally flexible than filtration. Replanting and harvesting
requLements could also result in substarrtial O&M costs. However, the higher cost may be
justified and offset by the potential ability of the conskucted wetland to combine multiple
treatment processes such as nuEient rerroval metals removal, dechloriratiory and
suspended solids removal. The wetlands treatuient option is discussed in more detail in
Chapter 9.

Coagulation/Flocculation and Tertiary Fittration

Prefiltration coagulation with a polym.er followed by in-line static mixers is provided for all
disposal options requiring filtration. Convmtional deep bed, continuous backrarash deep
bed (moving bed ty'pe), and continuous backr,rzash shallow bed (traveling bridge t1'pe) are
the tfuee major filtration options available. Year-round Rickreall Creek discharge will
requirc the use of conventional deep bed filters, while the 85 percent BOD removal
requirement for Willamette River disdrarge and the effluent quality required for Rickreall
Creek winter discharge with summer irrigation can be accomplished with continuous
backwash deep bed 6lters. These filtration optiors will therefore be evaluated with their
respective disposal options. No benefit is obtained ftom filtration for the no discharge
option with winter storage and summer irrigation, since the r:nfiltered effluent meets all
land application standards for poplar irrigation and does not adversely affect soil or water
quality. Therefore, no filtration is provided in evaluating this option.

Besidual Ammonia Removal

Biological nitrification may not consistently achieve the low effluent ammonia/total
nitrogen levels required for year-round disdrarge to Rickreall Creek. Physical and/or
chemical means must therefore be used to meet the seasonally varying effluent arnmonia
Ii-rnits for Rickreall Creek. Available physical/chemical options are air strippin& ion
exchange, and breakpoint chlorination. However, effluent from nitrifying systems do€s not
contain ammonia concenkations high enough to provide adequate motive force for either
air stripping or ion exchange to be feasible. Breakpoint chlorination is therefore selected as
the residual ammonia removal method.

p:\Dp\Rp'nt 
1 7843.cob8r,r\TEr,1cfi 7.occ 7-8



Disinfection

Chlorine (chlorine gas or sodium hypochlorite) and UV radiation are the disinfection
options considered. The fact that chlorination can accomplish the dual objectives of
disinfection and ammonia removal leads to the selection of chlorine disinfection for the
present evaluation. Chlorine gas is eliminated based on safety concems and the need to
provide scrubbing equipment and chemicals. Sodium hypocNorite is selected for ft:rther
corsideration in this evaluation. However, drlorine gas or lJV may still be considered if the
selection criteria change in the future, or if the selected system option does not require
extensive residual ammonia removal.

Dechlorination

Dechlorination may not be a concem if IJV disinJection is selected in the futwe. With
chlorine disinJection, dedrlorination is requjred only for optiors involving Rickreall Creek
discharge. Commonly used dedrlorinating chemicals indude sulfur dioxide and sodiurn
bisulfite. Sr:lfur dioxide is not considered a desirable decNorination chemical because of
safety concems (similar to those associated with ctrlorine gas) and the related need to
provide scrubbing equipment and chemicals. Sodium bisulfite is therefore the selected
chemical.

Microfiltration and Reverse Osmosis (MF/RO)

Hollow 6ber microfiltration followed by reverse oemosis membrane tedmology may be
required to meet the extremely stringent effluent quality requirements for year-round
discharge to Rickreall Creek.

Temperature Adiustment

To conform to the Rickreall Creek water quality standards, cooling of the treated effluent
prior to post-aeration may be a pedodic requirement for options involving Rickreall Creek
discharge. Cooling towers or chillers are provided for temperature adjustment as necessary.

Posl{eration

Post-aeration to meet the effluent dissolved oxygen standards will be requted for Rickreall
Creek discharge. Surface mechanical aerators furstalled in an eflluent drarurel will be
provided for this purpose.

System Options Development
Fou major liquid system options emerge from the preli:ninary screening. An overview of
these options and their selected components is presented in Table 7-1. Some components are
common to all system options while others vary across the options. The components are
developed in greater detail in this section.

pr\Dp\Fpr\1 
1 7843.c0lrEr!\rE(1cri7-Doc 7.9



Table 7-1

Liquid System Options and Components

Component

(1)

No Discharge
Winter
Storage/
Summer

Q)
Rickreall

Discharge/
Summer

(4)

Year Round
Riclseall

tion Disch e

Treatment
Influent pumping Dry pit centrifugal pumps
Screening Vertical bar screens with intermittent rake
Alkalinity adjustment Soda ash None Soda ash

Aeration Conventional
activated
sludge, anoxic
selector

Nitrification-
Denitrification

Conventional
activated
sludge,
anoxic
selector

BNR

Secondary clarification Circular, center feed
Alum/polymer addition None Present
Tertiary clarifica tion None Present
CoaguJation/
flocculation

Polymer, in-Iine static mixer Part of tertiary
clarification

Tertiary filtration None Continuous
backwash,
deep bed

Continuous
backwash,
deep bed

Conventional
deep bed

MicroFiltration (MF)
Reverse Osmosis (RO)

None Present

Residual ammonia
removal

None None None Breakpoint
chloriration

Disinfection Sodium hypochlorite
Dechlorination None Sod. bisulfite None Sod. bisulfite
Post-aeration None Surface None Surface

Storage and Disposal
Intermediate pumping Present None None None
Effluent storage Present None None Present
Effluent pumping Present
Conveyance Railroad Existing to

outfall,
rafuoad to
irrigation

a.Hwy22
b. Railroad

Hwy 223

Distribution Targeted Targeted None None
Outfal] None Existing,

rehabilitated
West Salem Existing

rehabilitated
Separate irrigation of
metal-bearin g industrial
waste

None Poplar
irrigation

None None

p \Dp\Rpni 1 7843. co\o& TATEXITABT- 1 .00c 7,10

Svstem Option

(3)

Willamette
Discharge/
Demand
lrrieation

None



Description of System Options

System Option 1: No Discharge: Winta Storage with Summer lnigation

This option represents the lowest level of treatrnmt and the largest irrigation system of the
four optiors. This low level of treatment is acceptable for this option because it does not
discharge to any receiving stream. The major differmce in this option and the option
presmted as "Perennial Irrigation" in the August 1994 Facility Plan is that the piant effluent
would be wed for irrigation and commercial tree harvesting under the current Option 1,
irstead of being applied to farm- or cropland as previously planned. This drange allows
System Option 1 to accorrrrodate the metals-bearing industrial waste within the mr,uricipal
collection and treaEnent system, without the need for a separate industrial waste
management system.

System Option 2: Rickeall Discharge with Summer hrigation

Stream water quality and mixing zone modeling discussed in Chapter 4 revealed that based
on revised stream ciassification, discharge to Rickreall Creek would not be possibie with the
level of treatnmt originally intended for this option. The maior modification made to keep
this option feasible is the incorporation of separate collection, storage, conveyance, and
irrigation disposal for the industrial waste. A sewer sampling program revealed that most
of the industrial waste can be easily separated for this purpose. Poplar irrigation disposal
would be used for both the indusEial waste and treated WWTF effluent (summer only) in
this option. Also, the revised aeration basin design minimizes process orygen and
supplemental alkalinity requirements by providing a higher anoxic volume and mixed
liquor recycle capability for enhanced denitrification.

System Option 3: Willamette Discharge with Demand lrigation

The irrig'ation component of this option rernains optional, at the userc' discretion, and the
target irrigation sites remain farm- and cropland. Continuous backwash deep-bed filtration
and adequate chlorine residual would provide Class [V effluent suitable for irrigation of all
crops Brown within the area.

System Option 4: Yeauound Richeall Oeek Disctarge

This option is a modification of the option presented as "Potable Reuse" in the August 1994
Facility Plan. The objective was modified to provide an effluent quality that wor:Id allow
year-round discharge to the Creek based on revised dassification, instead of targeting
indirect potable reuse by conveyance to the Mercer Reservoir. ln keeping with this change in
objective, granular activated carbon (GAC) treaErent is replaced with MF/RO, advanced
processes designed to help rernove TDS, turbidity, and metals. Additionally, a cooling
system is added to the teatsnent scheme to meet the Rickreall Creek discharge temperature
criterion year-round. This option thus provides the highest level of treatment by including
all processes necessary to treat all influent wastewater, induding industrial wastes, to year-
round creek discharge standards. No separate disposal of indusEial waste is provided.

Criteria described in Chapter 6 are used to perform preliminary sizing and develop basic
design information.

P:bP\FPn1 1 7843.c0b&M\181\cr.i7.Dcc 7-11



Preliminary sizing calculations are based on current and projected futtrre plant influent flow
and loading data. The future projectiors are based on an analysis of historical data and I/I,
as described in Chapters 3 and 5, respectively. The design flow conditions used in the sizing
ca-lculations are included in Appendix C. Loadings corresponding to these flow conditions
were used for process design.

The proposed treatment process sizing and design information is presented in Appendix C.
A brief description is provided below for each process.

Influent Pumping

The influent pumping design is common to all system options. Future WWPIF (16.1 mgd)
can be pumped with the largest pump out of service. Appropriate tumdown is provided for
pumping low flows.

Screening
The screening design is common to all system optioru. Tluee vertical bar screens are
provided in parallel: two are 1 foot wide, and the third is 2.5 feet wide. The two l-foot-wide
screens can accommodate the future WWMMADF of 7.4 mgd and are provided with
mechanical rakes, while the wider screen, required only for higher flows up to the WWPIF
of 16.1 mgd, has a manual rake. Charmel depth and widths are desigrred to maintain the
approach velocity between 1 to 3 fps under all conditions.

Aeration
Aeration is provided in plug flow activated sludge reactors with anoxic selectors and/or
BNR processes. The design is varied to achieve the objectives of each system option. Three,
four, or five rectangular plug flow r:nits are provided, with associated aeration equipment
(fine bubbie difftrsers, cmtsifugal blowers) and anoxic mixers. Target MLSS is 3,000 mg/L.
The nikification-denitrification and BNR systems (for winter and year-round Rickreall
Creek discharge, respectively) also include mixed liquor reryde (MLR) pumps and
alkalinity (soda ash) feed equipment to allow complete nitrification. AIum feed equipment
for chemical phosphorus removal is provided for year-round .lischarge.

Secondary Clarification
Two lOFfootdiameter circular rmits or three 8$foot units are provided depending on
redundancy requirements of each system option. Related equipnent indudes RAS, WAS,
and scu:n pumps, and sludge and scun removal mechanisms.

Advanced Chemical Phosphorus and Metals Removal and Tertiary Clarification
Two 8O-foot-diameter solids contact tertiary clarifiers are provided in conjunction with
tertiary al:m and polyurer addition equipment, only for year-ror:nd Rickreall discharge.
Alum feed equipment is shared between aeration and advanced tertiary Eeatment. Tertiary
sludge pumps and sludge removal equipment is also induded.

P:DP\RPfl 1 1 7843.cobEM\rDCrcB7.ooc 7-12



Coagulation/Floccu lation

Polymer feed equipment is provided for winter Rickreall Creek and Willamette River
discharge, along with chemical injection nozzles, followed by two 12-inchdiameter in-line
static mixers. No separate designated tankage is provided for flocculation. No poly'ner
addition is necessary for the no discharge option because no filters nre necessary.

Tertiary Filtration
Six continuous backwash deep bed filters are provided for winter Rickreall Creek and
Willamefte River discharge, while fow conventional deep bed filters each are provided for
year-round Rickreall Creek discharge. No filhation is provided for irrigation reuse with no
discharge. Design filtration rate at future WWMMADF (7.a mgd) is 4.0 gpmlft'? for
conventional deep bed filters and 4.5 gpm/ft'zfor continuous backwash deep bed filters.
Additional design elements include bacloarash pumps, air scour blowers, backwash supply
reservoir, and spent backwash surge tank.

Disinfection
Two 3:pass chlorine contact tanls (100 feet per pass, 300 feet/tank), 7.5 feet wide (per pass),
and 11 feet deep are provided for all system options. This provides a total contact volume of
approximateiy 0.34 mg and a detention time of 65 minutes at future WWMMADF (7.4 mgd).
Sodium hypodrlorite feed equipment is sized for a dose of 5 mgll, as Cl for the no
discharge and winter Rickreall Creek discharge optiors. This provides adequate disinfection
for discharge and poplar irrigation purposes. Level 4 disinfection for demand irrigation and
breakpoint chlorination for residual ammonia removal for year-ror:nd Rickreall Creek
discharge require doses up to 10 mg/L as C\. Two l2-inchdiameter in-line static mixers are
provided downstream of hypochlorite addition.

Dechlorination
Sodium bisulfite feed equipment is sized to provide stoidriometric dedrlorination doses for
winter and year-round Rickreall Creek discharge only. The post-aeration charurel
downstream of chlorination (described below) is selected as the bisulfite addition point to
allow use of the aelators for the dual purpose of aeration and providing Positive chemical
mixing.

Temperature Adiustment
Temperature adjustnrent with a cooling tower system is provided for the year-round
Rickreall Creek discharge option only .

Post-aeration
Five 3Ghp surface turbine aerators are spaced 25 feet apart in a drarurel 75 feet long, 25 feet
wide, and 10 feet deep. Post-aeration is required for the Rickreall Creek discharge and
potabie reuse options. Lr addition to raising the dissolved oxygen, the aerators provide the
rapid, positive mixing required for effective use of the dechlorination chemical.

P :\DP\rPr11 1 78€.co\c&M\TEfi tHT.Doc 7-13



Microfiltration and Reverse Osmosis (MF/RO)

This combination of advanced treatment processes is provided only for the year-ror:nd
Rickreall Creek discharge option. Polypropylene hollow fiber MF membranes,
polypropylene prefilter cartridges with 5 micron nominal retention rating, and cellulose
acetate RO membranes are used. A description of the facilities included in this TDS

reduction facility (TRF) is provided below.

M icrof iltration System

The continuous-flow microfilEation process uses hollow fibers rated at a pore size of
0.2 pm. These fibers are bundled and enclosed in interlocking tubes. Treated effluent is
applied to the tubes, and filtrate passes to the center of the fibers and is collected for further
treatment. The MF system is designed to remove nearly all swpended solids from the RO
feedwater so that these solids do not foul the RO modules and degrade performance. MF
treatuient will provide a high-quality RO feedwater lpically having a turbidity below
0.2 NTU and a silt density index (SDI) of 2 or less. Bacteria and other microorganisms
greater than 0.5 microns in size should be completeiy removed.